
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

201-2079 Falcon Rd  |  Kamloops BC  |  V2C 4J2  |  www.true.bc.ca  |  tel 250.828.0881  |  fax 250.828.0717 

 

Sanitary Master Plan 
 

District of Hope 
 

 

June 2020 

Project No. 1239-181 



 

 

SANITARY MASTER PLAN  
DISTRICT OF HOPE – JUNE 2020 

 

Distribution List 

# of Hard Copies PDF Required Association /  Company Name 
3 Yes District of Hope 
   
   
   
   

 

Revision Log 

Revision # Revised by Date Issue / Revision Description 
1 R Wall June 16, 2020 Issued for Comment 
2 R Wall June 25, 2020 Final 
    
    

 

Report Submission 

Report Prepared By: 
 

Report Reviewed By: 
   
[...]
metering to the PCC would be needed in order to complete a more detailed analysis.  This would 
be combined with flow monitoring of other parts of the system. 

5.5.3 Inflow and Infiltration Reduction Program 

The information available indicates that I&I is a concern for the District.  A formal I&I reduction 
program is recommended.  The general steps are as follows: 



 

 

SANITARY MASTER PLAN 41  
DISTRICT OF HOPE – JUNE 2020 

 

• Data collection and analysis to determine more specific impacts, priority areas, and priority 
actions. 

• Set I&I reduction targets, timelines and prioritize catchments 
• Undertake I&I reduction actions such as sewer replacement or lining. 
• Progressively re-assess and adapt the program over time. 

The first step is to gather more detailed data to quantify the impacts of I&I on different parts of the 
system.  This data gathering should include the following: 

• Upgrade the major lift stations with SCADA capabilities so that pump run time and station 
performance data is recorded for future analysis 

• Consider installing permanent flow meters on all lift stations to provide more accurate and 
long-term data for various parts of the system.  Alternatively, temporary flow meters could 
be installed for short term data. 

• Develop an annual flow monitoring program to gather data in gravity sewer areas. 

The network can then be analysed using the Envelope method or the RTK method to quantify the 
system performance in relation to I&I.  At this point a more detailed and targeted I&I reduction 
program can be developed.  This program would also be informed by subjective analysis of CCTV 
records. 

  



 

 

SANITARY MASTER PLAN 42  
DISTRICT OF HOPE – JUNE 2020 

 

6.0 Treatment Assessment 

6.1 Regulatory Requirements 
The wastewater treatment plant is regulated under the BC Municipal Wastewater Regulations 
(MWR), as well as the Federal Wastewater Systems Effluent Regulations (WSER).  The relevant 
regulatory criteria are listed below; 

TABLE 6-1: COMPARISON OF APPLICABLE EFFLUENT QUALITY STANDARDS 

Quality Parameters Hope PCC 
Effluent 
Permit No. 
PE-042125 

Provincial 
Municipal 
Wastewater 
Regulation5 

Federal 
Wastewater 
Systems 
Effluent 
Regulations 

Carbonaceous Biochemical Oxygen Demand (mg/L) 45 max 45 max 25 avg 
Total Suspended Solids (mg/L) 60 max 60 max 25 avg 
Un-ionized ammonia, NH3-N (mg/L) -  1.25 max 
Total Phosphorus as P (mg/L) - 1 max - 
Orthophosphate, as P (mg/L) - 0.5 max - 
pH - 6 – 9 - 
Acute lethality of effluent to rainbow trout6  Non-lethal Non-lethal 

 

Wastewater Systems Effluent Regulations (WSER) 

The federal WSER effluent criteria are as follows;  

• The effluent is not acutely lethal 
• Average CBOD ≤ 25 mg/L 
• Average TSS ≤ 25 mg/L 
• Average total residual chlorine ≤ 0.02 mg/L 
• Maximum unionized ammonia at 15oC < 1.25 mg/L (as N) 

The WSER criteria use average values for many parameters, including CBOD.  Flow records for 
2015 – 2019 are listed as follows; 

 
5 Where discharge > 50m3/d and effluent dilution >40:1.   
6 Reference Method EPS 1/RM/13.  Reference Method for Determining Acute Lethality of Effluents to 
Rainbow Trout (EPS 1/RM/13 Second Edition), December 2000 with May 2007 amendments, published by 
the Department of the Environment, as amended from time to time. 



 

 

SANITARY MASTER PLAN 43  
DISTRICT OF HOPE – JUNE 2020 

 

Year Average Flow 
(m3/d) 

2015 2427 
2016 2319 
2017 2378 
2018 2226 
2019 2151 

 

Based on average plant flow being less than 2,500 m3/d, the averaging period should be annual.   

For a continuous wastewater system with a hydraulic retention time of five or more days, the 
determination of the average suspended solids does not take into account the result of any 
determination of the concentration of suspended solids in a sample taken during the month of 
July, August, September or October, if that result is greater than 25 mg/L (WSER Part 1 sec 6.5).  
This is intended to take account of the regular proliferation of algal growth in the lagoons in the 
warmer months.  The weather in Hope can be warm in June, which can lead to algal proliferation 
prior to the period allowed for.  A dissolved air flotation system has been installed for the purpose 
of removing algae.  

Table 6-2 indicates the level of compliance in the period 2016 – 2019.  The lagoons were 
upgraded in 2017 with completion in early 2018.  After the lagoons were upgraded, the Hope PCC 
generally achieved the WSER effluent quality criteria with the results averaged on an annual basis 
(average flow < 2500m3/d).  Unfortunately, a high TSS result on June 7, 2019 caused the average 
TSS for 2019 to exceed 25mg/L.  

TABLE 6-2:  HOPE PCC ANNUAL AVERAGE CBOD / TSS RESULTS 

Year CBOD (mg/L) TSS (mg/L) 
2016 16 32 
2017 19 37 
2018 21 24 
2019 10 30 

Note: Excludes TSS Results >25mg/L from July – October.   

The WSER requires that the effluent must not be acutely lethal to fish.  The acute lethality of the 
effluent is commonly related to the unionized ammonia concentration, for which the WSER has a 
limit of 1.25mg/L as N at 15oC.  While the total ammonia concentration varies seasonally between 
0.1 and 41 mg/L, the average unionized ammonia concentration has remained consistently below 
this limit. 

Despite the low unionized ammonia concentration, there have been regular failures on the acute 
lethality test in the summer (September) samples.  The winter samples typically pass.  Total and 
unionized ammonia levels are low in September due to the higher summer biological activity.  



 

 

SANITARY MASTER PLAN 44  
DISTRICT OF HOPE – JUNE 2020 

 

Recent testing indicates that the acute lethality is likely to be a result of elevated nitrite in the 
effluent.  This nitrite appears to be a result of incomplete nitrification.  Evidence suggests that 
nitrification is being inhibited by a lack of alkalinity in the wastewater.  Hope water is soft by 
provincial standards.  This issue can be corrected by dosing alkalinity during the period when 
nitrification inhibition occurs. 

Expectations for Compliance if Flows Increase Above 2500m3/d 

If plant flow was to increase above 2,500 m3/d then the results would be averaged on a quarterly 
basis.  Quarterly average effluent CBOD results have remained below the target average of 25 
mg/L since the lagoons were upgraded (from Q2 of 2018) and would be expected to continue to 
meet this benchmark. 

TABLE 6-3: HOPE PCC QUARTERLY CBOD RESULTS 

  2016 2017 2018 2019 
Q1 21 21 29 11 
Q2 13 19 21 9 
Q3 11 17 7 7 
Q4 17 15 7 12 

 

The historical quarterly average effluent TSS results have frequently exceeded the 25mg/L 
benchmark.  Since the plant was upgraded and fully commissioned (the third quarter of 2018) the 
plant has generally complied with WSER standards.  High TSS values were recorded in the 
second quarter of 2019, but this may be corrected with an increase to aeration rates.  In addition, 
the District can reduce effluent TSS by operating the dissolved air flotation process. 

TABLE 6-4: HOPE PCC QUARTERLY AVERAGE TSS RESULTS7 

  2012 2013 2014 2015 2016 2017 2018 2019 
Q1 16 31 15 18 40 25 29 21 
Q2 - 23 12 31 27 44 27 46 
Q3 - 20 14 18 - - 10 24 
Q4 15 16 21 36 29 43 12 14 

 

Treatment Performance Compared to the Discharge Permit 

The Hope PCC Discharge Permit PE-04125 dates from 1999 and sets limits of 60mg/L on TSS 
and 45mg/L on CBOD5.  The maximum authorized rate of discharge is 8,820 m3/d.   

 
7 TSS results over 25mg/L in the months of July, August, September and October were excluded (as is 
permitted by the Regulation). 



 

 

SANITARY MASTER PLAN 45  
DISTRICT OF HOPE – JUNE 2020 

 

Treatment performance has typically achieved these values since the 2017/18 upgrade.  The 
plant consistently achieved the CBOD limit.  There have been occasions with TSS values 
exceeding 60mg/L in the warmer months as a result of algal growth in the lagoons.  The dissolved 
air flotation system will address this issue once it is fully optimised. 

Plant Reliability Criteria (MWR) 

The MWR specifies levels of infrastructure duplication in order to allow for plant maintenance and 
for failure of plant components.  The WWTP reliability category has been assumed to be ‘II’, 
whereby permanent or unacceptable damage to the receiving environment would not be caused 
by a short-term effluent degradation, but would be caused by a long term effluent degradation.  
Equipment duplication meets the reliability requirements. 

TABLE 6-5: RELIABILITY REQUIREMENTS CATEGORY II PLANT 

Components Minimum Redundancy 
Requirement 

Backup 
Power 
Source 

Compliance 
Status 

Blowers or mechanical aerators Multiple units Optional Yes 
Aerated Lagoons 2 cells Optional Yes 
Chemical Flash Mixer No backup Optional Yes 
Flocculation No backup Optional Yes 
Final Sedimentation 2 minimum.  

Plant capable of 50% of design 
max flow with largest unit out of 
service. 

Optional Yes 

 

Summary  

The existing plant infrastructure is sufficient to meet all relevant regulatory requirements. 

  



 

 

SANITARY MASTER PLAN 46  
DISTRICT OF HOPE – JUNE 2020 

 

WSER Harmonization 

A regulation harmonization process is being undertaken in order to enable dischargers to meet 
provincial requirements only, standing down the Wastewater Systems Effluent Regulations 
(WSER) in BC.  The harmonization process will involve migrating permit holders to authorizations 
under the MWR.  It is understood that harmonization discussions between the governments of 
BC and Canada have been postponed until further notice. 

Updating the discharge permit to an MWR authorization would be part of the harmonization 
process.  At that time, the District would need to meet total phosphorus and orthophosphate levels 
specified by the MWR. The plant could meet these criteria if the coagulation / dissolved air flotation 
process were to be operated year-round.  Operating this part of the plant year-round would 
increase plant operating costs.  Alkalinity dosing is likely to be required in order to successfully 
use the coagulants most commonly used for phosphorus removal. 

FIGURE 6-1: MOE FIGURE EXPLAINING TRANSITION PROCESS 

 



 

 

SANITARY MASTER PLAN 47  
DISTRICT OF HOPE – JUNE 2020 

 

6.2 Options for Improved Treatment 
Future upgrades may be needed for population growth, operational improvements and for 
changes in regulatory requirements.  Examples of these improvements are described in this 
section. 

6.2.1 Headworks Structure 

In order to effectively remove inorganic litter that arrives with the sewage, it is recommended that 
a mechanical fine screen system be installed at the headworks.   

A 6mm screen would be appropriate for this application.  This is a reasonable compromise 
between effective solids removal and acceptable screen flow capacity.  As all flows arrive by force 
main it would be feasible to install the screen either above or below grade.  The structure should 
have a screened bypass available to enable maintenance.  The bypass screen can be cleaned 
manually.  A macerator is commonly installed upstream of the screen unit to reduce the likelihood 
of jamming of the solids handling equipment.  A screenings washer/compactor system would 
remove faecal matter and organic materials minimizing odours and waste quantity. 

An outdoor installation is proposed in order to avoid costs associated with a building and electrical 
equipment rated for explosive atmosphere compliance.  These cost savings will be significant.  
The operating costs will also be reduced through the deletion of high capacity heating and 
ventilation for the required 12 air changes per hour.  While the outdoor configuration gives the 
operators and equipment less protection from the elements, it is feasible to add a carport style 
roof without compromising on explosive gas safety.  The equipment can also be fitted with heated 
covers as protection against freezing.  This has been done successfully in much colder locations. 

6.2.2 Blower Control to Reduce Aeration Energy Consumption 

At present there are three aeration blowers that can only be turned on or off.  Their speed cannot 
be adjusted.  This means that the quantity of air delivered to the aerated lagoons can only be 
adjusted by throttling valves.   

The blowers themselves are a very robust design that can be expected to operate for many more 
years with normal maintenance.  It is not likely that the cost of replacing the blowers with more 
efficient units would be recovered in energy savings. 

Therefore, in order to improve plant energy efficiency, it is suggested that one of the blowers could 
be equipped with a variable speed drive.  At present, only the blower equipped with a relatively 
new motor should be upgraded in this way.  The older blower motors are not thought to be 
compatible with variable speed operation, although a reactor could be used.  The variable speed 
blower would be used to trim the air flow, with the other blowers turned on and off as necessary.  



 

 

SANITARY MASTER PLAN 48  
DISTRICT OF HOPE – JUNE 2020 

 

BC Hydro are understood to have a capacity issue in their local network and may give financial 
assistance to this upgrade. 

6.2.3 Treatment Cell Capacity 

The first treatment cell is highly loaded.  Although negligible dissolved oxygen levels can be 
achieved in the first cell, at present the loading rate is not sufficient to cause odour that exceeds 
a normal level for this form of treatment.  If these issues reach a point where treatment 
performance is compromised, or plant odour increases, then additional aeration diffusers should 
be installed in Cell 1. 

6.2.4 Dissolved Air Flotation 

The manufacturer of the dissolved air flotation equipment is still working to successfully 
commission and optimize it.  The combination of poor equipment performance and dosing that 
cannot be fully optimized has led to increased floating debris in Cell 1 from the polymer coated 
sludge waste from the DAF.  This issue must be resolved which may require the replacement of 
certain process elements with equipment from another manufacturer. 

6.2.5 Effluent Disinfection 

Because the immediate area of the outfall is not accessible for bathing, and the flow of the Fraser 
River massively dilutes the effluent, there has not been a historical need for effluent disinfection 
at the Hope PCC.  Nevertheless, future regulations may make it necessary to install an effluent 
disinfection system.  Effluent disinfection would most likely take the form of an open channel 
ultraviolet disinfection system downstream of the treatment process.  An alternative technology 
that is applied at many sites is peracetic acid dosing. Effluent would then flow by gravity to the 
outfall.  A disinfection system should only be considered if it becomes a requirement for 
compliance. 

6.2.6 Capacity and Treatment Performance Upgrades 

In time, as the population of Hope increases and the required treatment standards change, the 
capacity and treatment performance of the plant may need to be upgraded.  There are many 
alternative approaches to upgrading aerated lagoon treatment systems.  These range from simply 
increasing the aeration intensity (complete mix reactors) to relatively compact, high rate, 
treatment processes.  It would be most likely that the District would choose to increase treatment 
capacity in an incremental fashion, which may favour processes such as moving bed bioreactors, 
which are operated in a very similar way to the existing plant, but have a small foot print. 

At present there is no requirement to remove total nitrogen or phosphorus in order to comply with 
regulations.  Of course, there is a possibility that these requirements could change.  Ammonia 
removal is currently negligible in winter and this plant is not specifically designed for phosphorus 
removal.  Processes are available which are designed for nitrification of aerated lagoon effluent 



 
